



**AL JAZEERA STEEL PRODUCTS COMPANY SAOG**  
**PO BOX 40, PC 327, Suhar Industrial Estate, SULTANATE OF OMAN**  
**Phone:968 26751763/4/5 Fax 968 26751766**  
**TUBE MILL**

**Report ID** : OR0019\_JAZ  
**Page No** : 1 of 2

**Al Jazeera Steel Products Co. SAOG**

User ID : E1084  
 Run Date : 12/04/2018

**MILL TEST CERTIFICATE**

**MTC NO.** : 54234  
**MTC DATE** : 12-APR-18  
**DO NO. / DATE** : 40056 - 09-APR-18  
**CUSTOMER NAME** : HUSSEIN AHMED ALHABABI AND SONS CO. LTD  
 SANA, REPUBLIC OF YEMEN  
 TEL: 00967 01 215192/4/5 FAX: 00967 01 215187

**P.O / REF.NO.** : AJSP/000194/2017

**ERW STEEL PIPES ARE TESTED TO THE SPECIFICATION BS 1387/1985**

Sr. No.	NPS Inch	OD (mm)	WT (mm)	LENGTH (Mtr)	CLASS	TYPE	KG./Mtr.	BATCH NO.	BNDL	PCS	TOTAL NET WT. (Mtr)	MECHANICAL TESTING			HYDRAULIC TEST	CHEMICAL ANALYSIS					ZINC COATING (GM/Mtr) (min)		
												UTS (MPa) (min)	YS (MPa) (min)	%EL in FLATTENING GL 2" /BEND TST (min)	( bar )	C% Cu%	Mn% Ni%	P% Cr%	S% Mo%	Si% V%			
----- STANDARD VALUES -----												320	195	20		.2	1.2	.045	.045				
1	0.5	21.3	1.90	6	BSS	GISS	.968	T1712328	2	320	1920	1.858	416	331	31	OK	50	.15	.784	.021	.003	.012	OK
2	1	33.7	3.20	6	BSS	GISS	2.507	M1711232	13	845	5070	12.709	438	310	39	OK	50	.15	.78	.016	.005	.013	OK
3	1.5	48.3	3.20	6	BSS	GISS	3.724	M1804110	20	880	5280	19.661	435	300	39	OK	50	.158	.802	.012	.006	.012	OK
4	2.5	76.1	3.60	6	BSS	GISS	6.732	M1803107	15	360	2160	14.541	436	300	39	OK	50	.156	.783	.012	.006	.012	OK
5	3	88.9	4.00	6	BSS	GISS	8.754	M1803414	2	38	228	1.996	435	320	37	OK	50	.158	.816	.01	.006	.015	OK

THIS IS TO CERTIFY THE MATERIAL IS TESTED TO THE SPECIFICATION BS 1387/1985 ALL THE PIPES ARE TESTED NON DESTRUCTIVELY BY EDDY CURRENT METHOD AND HYDROSTATICALLY TESTED AT THE PRESSURE MENTIONED ABOVE INSPECTION CERTIFICATE IS ISSUED IN ACCORDANCE WITH EN 10204/3.1 WITH SPECIFIC INSPECTION AND TESTING. COUNTRY OF ORIGIN: OMAN

For AL JAZEERA STEEL PRODUCTS CO.SAOG

F-10.3.2

\*\*\*\*\* END OF REPORT \*\*\*\*\*

  
 Authorised Signatory  
 (Quality Control)  
**Rushikesh Chavla**  
 Quality Assurance Head  
  
 Rev.01.



**AL JAZEERA STEEL PRODUCTS COMPANY SAOG**  
**PO BOX 40, PC 327, Suhar Industrial Estate, SULTANATE OF OMAN**  
**Phone:968 26751763/4/5 Fax 968 26751766**  
**TUBE MILL**

Report ID : OR0019\_JAZ  
 Page No : 2 of 2

**Al Jazeera Steel Products Co. SAOG**

User ID : E1084  
 Run Date : 12/04/2018

**MILL TEST CERTIFICATE**

**MTC NO.** : 54234  
**MTC DATE** : 12-APR-18  
**DO NO. / DATE** : 40056 - 09-APR-18  
**CUSTOMER NAME** : HUSSEIN AHMED ALHABABI AND SONS CO. LTD  
 SANA, REPUBLIC OF YEMEN  
 TEL: 00967 01 215192/4/5 FAX: 00967 01 215187

**P.O / REF.NO.** : AJSP/000194/2017

Sr. No.	NPS Inch	OD (mm)	WT (mm)	LENGTH (Mtr)	CLASS	TYPE	KG./Mtr.	BATCH NO.	BNDL	PCS	TOTAL NET WT. (Mtr)	MECHANICAL TESTING			HYDRAULIC TEST		CHEMICAL ANALYSIS					ZINC COATING (GM/Mtr) (min)	
												UTS (MPa) (min)	YS (MPa) (min)	%EL in FLATTENING GL 2" /BEND TST (min)	( bar )	C% Cu%	Mn% Ni%	P% Cr%	S% Mo%	Si% V%	max		
----- STANDARD VALUES -----												320	195	20		.2	1.2	.045	.045				
6	4	114.3	4.50	6	BSS	GISS	12.726	M1802409	8	112	672	8.552	442	323	35	OK	50	.143	.82	.016	.006	.012	OK
7	2	60.3	2.40	6	BSS	GIPE	3.572	M1802105	10	300	1800	6.43	407	289	37	OK	50	.11	.245	.007	.005	.012	OK
8	2.5	76.1	2.40	6	BSS	GIPE	4.547	M1803107	15	360	2160	9.822	412	283	39	OK	50	.12	.24	.008	.005	11	OK
9	3	88.9	4.00	6.1	BSS	GIPE	8.578	M1803414	26	494	3013.4	25.849	435	320	37	OK	50	.158	.816	.01	.006	.015	OK

TOTAL : 111 3709 22303.4 101.418

THIS IS TO CERTIFY THE MATERIAL IS TESTED TO THE SPECIFICATION BS 1387/1985 ALL THE PIPES ARE TESTED NON DESTRUCTIVELY BY EDDY CURRENT METHOD AND HYDROSTATICALLY TESTED AT THE PRESSURE MENTIONED ABOVE  
 INSPECTION CERTIFICATE IS ISSUED IN ACCORDANCE WITH EN 10204/3.1 WITH SPECIFIC INSPECTION AND TESTING.  
 COUNTRY OF ORIGIN: OMAN

For AL JAZEERA STEEL PRODUCTS CO.SAOG

  
 Authorised Signatory  
 (Quality Control)  
 Rushikesh Chilla  
 Quality Assurance Head  


Rev.01.

F-10.3.2

\*\*\*\*\* END OF REPORT \*\*\*\*\*